EXPLODED DIAGRAM 1

0€d T1Zd




EXPLODED DIAGRAM 2

21

\TZEI

(39

03

18 (07 E2A
02\% A |
| L H“.‘\ 1

015
1 BO4
j .
e I
10 |

sk —
£
B1

i Ln
o A E\‘ o Lo
= A L = =<
(NE) \_- o
= =
faa)




PARTS LIST

No. Description Specification Qty No. Description Specification Qty
AO1 Base Frame 1 Co08 Holder 1
A02 Guide Rod Connecting Frame 1 1 C09 Plastic Nut 1
A03 Guide Rod Connecting Frame 2 1 Cc10 Left Handlebar 1
A04 Main Frame 1 c1 Right Handlebar 1
A05 Folding Frame 1 C12 Left Handle Bar Front Cover 1
A06 Left Upright Tube 1 C13 Right Handle Bar Front Cover 1
A07 Right Upright Tube 1 C14 Handle Bar Side Cover 2
A08 Computer Bracket 1 C15 Motor Top Cover 1
A09 Left Handle Bar Bracket 1 C16 Motor Left Side Cover 1
A10 Right Handle Bar Bracket 1 c17 Motor Right Side Cover 1
A1l Rear Horizontal Tube 1 C18 Motor Bottom Cover 1
A12 Rotating Plate 1 C19 Left Side Rail 1
A13 Folding Fixed Board 1 C20 Right Side Rail 1
A14 Motor Bracket 1 Cc21 Side Rail Left Cover 1
A15 Motor Cover Thread Board 2 Cc22 Side Rail Right Cover 1
BO1 Front Roller 1 C23 Left Side Rail Bottom Cover 1
B02 Rear Roller 1 C24 Right Side Rail Bottom Cover 1
B03 Guide Bushing 2 C25 Cushion 2
B04 Guide Rod 2 C26 Horizontal Foam 1
B05 Folding Turning Bushing 2 c27 Square Rubber Pad 2
B06 Tablet Holder Pin 1 C28 Folding Base Rubber Cushion 2
B0O7 Tablet Holder Fixed Base 1 1 C29 Handle Cover 1
B08 Tablet Holder Fixed Base 2 1 C30 Versatile Foot Pad 2
B09 Compressed Spring ©6*18 1 C31 Running Belt 1
B10 Compressed Spring ®10.5*30 2 C32 Motor Belt 1
B11 Bushing 2 C33 Upright Tube Buckle 8
B12 Spanner W/ Screw Driver S=13,14,15 1 C34 Long Rubber Pad 2
B13 Allen Wrench 5mm 1 C35 Rubber Cushion 4
B14 Safety Key Metal Sheets 1 C36 Adjustable Wheel 2
B15 Pull Spring 1 C37 Speaker Plate 2
B16 D Shape Sheets 2 C38 Foot Pad 4
Cco1 Panel Top Cover 1 C39 End Cap 2
Co02 Panel Bottom Cover 1 C40 Holder Silicone Pad 1 1
C03 Console Top Cover 1 C41 Holder Silicone Pad 2 1
Co4 Console Bottom Cover 1 C42 Handle 1
C05 Left Upright Tube Side Cover 1 Do1 Console 1
C06 Right Upright Tube Side Cover 1 D02 Control Board 1
Cco7 Front Foot Pad 2 D03 Button Board 2




No. Description Specification Qty No. Description Specification Qty
D04 Upper Signal Wire 1 EO07 Bolt M8*35 1
D05 Lower Signal Wire 1 EO08 Bolt M8*25 2
D06 Safety Key Connecting Wire 1 EO09 Bolt M6*35 4
D07 Safety Key 1 E10 Bolt M8*15 5
D08 Amplifier Board 1 E11 Bolt M8*30 4
D09 Amplifier Power Upper Wire 1 E12 Bolt M6*50 1
D10 Amplifier Power Lower Wire 1 E13 Bolt M6*25 4
D11 USB Power Upper Wire 1 E14 Bolt M6*10 12
D12 USB Power Lower Wire 1 E15 Bolt M5*16 4
D13 Audio Socket Wire 1 E16 Bolt M5*12 4
D14 USB Module 1 E17 Bolt M5*8 4
D15 Speaker Upper Wire 2 E18 Bolt M6*10 4
D16 Speaker Lower Wire 2 E19 Bolt M4*10 4
D17 DC Motor 1 E20 Screw ST4.2*20 4
D18 Running Board 1 E21 Screw ST4.2*12 44
D19 Power Wire 1 E22 Screw ST4.2*15 14
D20 MP3 Wire 1 E23 Screw ST4.2*12 20
D21 Square Switch 1 E24 Screw ST2.9*8 29
D22 Power Socket 1 E25 Flat Washer 10 2
D23 Magnetic Ring 1 E26 Flat Washer 8 12
D24 Magnetic Core 1 E27 Spring Washer P10 2
D25 Overload Protector 1 E28 Spring Washer 8 1"
D26 AC Single Line Blue 2 E29 Lock Washer 3
D27 AC Single Line Brown 3 E30 Flat Washer ®5*913*1.0 4
D28 Grounding Wire 2 E31 Screw S§T2.0"8 2
EO1 Nut M6 8 FO1 Bluetooth Module 1
E02 Nut M8 6 F02 Bluetooth Power Line 1
EO03 Bolt M6*55 2 GO1 Infrared Heart Rate Sensor 1
E04 Bolt M10*60 2 HO1 Filter 1
EO05 Bolt M10*25 2 HO2 AC Single Line Brown 1
EO6 Bolt M8*40 2 HO3 AC Single Line Blue 1

10




LISTA DE PIEZAS

N.° Descripcion Especificacion Cant. N.° Descripcion Especificacion Cant.
A01 Estructura Base 1 Cco8 Soporte 1
02 I1Eslructura De Conexion De La Varilla Guia 1 co9 Tuerca De Plastico 1
03 Estructura De Conexion De La Varilla Guia 1 c10 Barra Del Manubrio Izquierdo 1
A04 Estructura Principal 1 c1 Barra Del Manubrio Derecho 1
AO5 Marco Plegable 1 c12 E:?Jii:?:o’:mmal De La Barra Del Mango 1
A06 | Tubo Vertical De La Izquierda 1 c13 gg:’;:z Frontal De La Barra Del Mango 1
A07 Tubo Vertical De La Derecha 1 C14 Cubierta Lateral De La Barra Del Mango 2
A08 Soporte Para Computadora 1 C15 Cubierta Superior Del Motor 1
A09 Soporte De La Barra Del Mango Izquierdo 1 C16 Cubierta Lateral Izquierda Del Motor 1
A10 Soporte De La Barra Del Mango Derecho 1 Cc17 Cubierta Lateral Derecha Del Motor 1
A11 Tubo Horizontal Posterior 1 C18 Cubierta Inferior Del Motor 1
A12 Placa Giratoria 1 Cc19 Riel Lateral Izquierdo 1
A13 Tablero Fijo Plegable 1 C20 Riel Lateral Derecho 1
A14 Soporte Del Motor 1 C21 Cubierta Izquierda Del Riel Lateral 1
A15 Tablero Roscado De La Cubierta Del Motor 2 C22 Cubierta Derecha Del Riel Lateral 1
BO1 Rodillo Delantero 1 Cc23 Cubierta Inferior Del Riel Lateral Izquierdo 1
B02 Rodillo Posterior 1 C24 Cubierta Inferior Del Riel Lateral Derecho 1
B03 Buje Guia 2 C25 Protector 2
B04 Varilla Guia 2 C26 Espuma Horizontal 1
B05 Buje Giratorio Plegable 2 c27 Protector De Goma Cuadrado 2
B06 Clavija Del Soporte De Tableta 1 C28 Cojin De Goma Con Base Plegable 2
BO7 Base Fija Para Soporte De Tableta 1 1 C29 Cubierta Del Mango 1
B0O8 Base Fija Para Soporte De Tableta 2 1 C30 Almohadilla De Apoyo Versatil 2
B09 Resorte De Compresion 6*18 1 C31 Cinta Transportadora 1
B10 Resorte De Compresion ©10.5*30 2 C32 Correa Del Motor 1
B11 Buje 2 C33 Sujetador De Tubo Vertical 8
B12 Llave Con Destornillador S=13,14,15 1 C34 Almohadilla De Goma Larga 2
B13 Llave Allen 5mm 1 C35 Protector De Goma 4
B14 ;2;"::;;? Metal De La Llave De 1 €36 | Rueda Austable 2
B15 Resorte De Traccion 1 C37 Placa De Altavoz 2
B16 Laminas En Forma De D 2 C38 Almohadilla Para Pies 4
Cco1 Cubierta Superior Del Panel 1 C39 Tapa De Extremo 2
C02 Cubierta Inferior Del Panel 1 C40 Almohadilla De Soporte De Silicona 1 1
C03 Cubierta Superior De La Consola 1 C41 Almohadilla De Soporte De Silicona 2 1
Co4 Cubierta Inferior De La Consola 1 C42 Manubrio 1
co5 E:zii:téaaLateral De Tubo Vertical De La 1 D01 Consola 1
Co6 Cubierta Lateral De Tubo Vertical De La 1 D02 Tablero De Control 1
Derecha
co7 Almohadilla De Apoyo Delantero 2 D03 Tablero De Botones 2

11




N.° Descripcion Especificacion Cant. N.°. Descripcion Especificacion Cant.
D04 Cable De Senal Superior 1 EO7 Perno M8*35 1
D05 Cable De Sefial linferior 1 E08 Perno M8*25 2
D06 ggg:]eri?aedConexién De La Llave De 1 E09 Perno M6*35 4
D07 Llave De Seguridad 1 E10 Perno M8*15 5
D08 Tablero Amplificador 1 E11 Perno M8*30 4
D09 i;l;'ﬁﬁigg;”” De Energia Del 1 E12 | Pemo M6+50 1
D10 Cable linferior De Energia Del Amplificador 1 E13 Perno M6*25 4
D11 Cable Superior De Energia USB 1 E14 Perno M6*10 12
D12 Cable Inferior De Energia USB 1 E15 Perno M5*16 4
D13 Cable De Zécalo De Audio 1 E16 Perno M5*12 4
D14 Modulo USB 1 E17 Perno M5*8 4
D15 Cable Superior Del Altavoz 2 E18 Perno M6*10 4
D16 Cable Inferior Del Altavoz 2 E19 Perno M4*10 4
D17 Motor DC 1 E20 Tornillo ST4.2*20 4
D18 Plataforma Para Correr 1 E21 Tornillo ST4.2*12 44
D19 Cable De Alimentacion 1 E22 Tornillo ST4.2*15 14
D20 Cable MP3 1 E23 Tornillo ST4.2*12 20
D21 Interruptor Cuadrado 1 E24 Tornillo ST2.9*8 29
D22 Toma De Corriente 1 E25 Arandela Plana 10 2
D23 Aro Magnético 1 E26 Arandela Plana P8 12
D24 Nucleo Magnético 1 E27 Arandela De Resorte »10 2
D25 Protector De Sobrecarga 1 E28 Arandela De Resorte »8 1"
D26 Linea lindividual AC Azul 2 E29 Arandela De Bloqueo 3
D27 Linea lindividual AC Marrén 3 E30 Arandela Plana @5*¢13*1.0 4
D28 Cable a Tierra 2 E31 Tornillo ST2.0*8 2
EO1 Tuerca M6 8 FO1 Modulo Bluetooth 1
E02 Tuerca M8 6 F02 Linea De Alimentacion Bluetooth 1
EO3 Perno M6*55 2 GO1 Sensor Infrarrojo De Frecuencia Cardiaca 1
E04 Perno M10*60 2 HO1 Filtro 1
EO05 Perno M10*25 2 HO2 Linea Individual AC Marrén 1
E06 Perno M8*40 2 HO3 Linea Individual AC Azul 1

12




LISTE DES ELEMENTS

N° Description Spécification Qté N° Description Spécification Qté
A01 Cadre De Base 1 C08 Support 1
A02 ﬁ:adre De Fixation De La Barre De Guidage 1 co9 Ecrou En Plastique 1
03 gadre De Fixation De La Barre De Guidage 1 c10 Guidons Gauche 1
A04 Cadre Principal 1 c1 Guidons Droite 1
A05 Cadre Pliant 1 C12 Couvercle Avant Du Guidon Gauche 1
A06 Tubes Verticaux Gauche 1 C13 Couvercle Avant Du Guidon Droit 1
A07 Tubes Verticaux Droit 1 C14 Couvercle Latéral Du Guidon 2
A08 Support Ordinateur 1 C15 Couvercle Supérieur Moteur 1
A09 Support Du Guidon Gauche 1 C16 Couvercle Moteur Cété Gauche 1
A10 Support Du Guidon Droit 1 Cc17 Couvercle Moteur Cété Droit 1
A1l Tube Horizontal Arriére 1 C18 Couvercle Inférieur Moteur 1
A12 Plague Rotative 1 Cc19 Rail Latéral Gauche 1
A13 Plaquette De Fixation Rabattable 1 C20 Rail Latéral Droit 1
A14 Support Moteur 1 Cc21 Couvercle Du Rail Latéral Gauche 1
A15 Plateau Fileté Pour Couvercle De Moteur 2 C22 Couvercle Du Rail Latéral Droit 1
BO1 Rouleau Avant 1 C23 Couvercle Inférieur Du Rail Latéral Gauche 1
B02 Rouleau Arriere 1 C24 Couvercle Inférieur Du Rail Latéral Droit 1
B03 Manchon De Guidage 2 C25 Coussinet 2
B04 Barre De Guidage 2 C26 Mousse Horizontale 1
B05 Manchon Tournant Pliant 2 c27 Coussinet Carré En Caoutchouc 2
B06 Cliquet De Support De Tablette 1 C28 Coussinet En Caoutchouc a Base Pliante 2
BO7 Base Fixe Du Support De Tablette 1 1 Cc29 Couvercle De Guidon 1
B0O8 Base Fixe Du Support De Tablette 2 1 C30 Repose-pieds Polyvalent 2
B09 Ressort De Compression ©6*18 1 C31 Bande De Course 1
B10 Ressort De Compression ¢10.5*30 2 C32 Courroie Moteur 1
B11 Bague 2 C33 Boucle De Tube Vertical 8
B12 Clé a Molette Avec Tournevis S=13,14,15 1 C34 Coussinet Long En Caoutchouc 2
B13 Clé Allen 5mm 1 C35 Coussin Elastomére 4
B14 Feuilles De Métal Pour Clés De Sécurité 1 C36 Roue Réglable 2
B15 Ressort De Traction 1 C37 Plaque De Haut-parleur 2
B16 Feuilles En Forme De D 2 C38 Patin De Pied 4
Cco1 Couvercle Supérieur Du Panneau 1 C39 Embout D’extrémité 2
C02 Couvercle Inférieur Du Panneau 1 C40 Coussinet Support En Silicone 1 1
C03 Couvercle Supérieur Console 1 C41 Coussinet Support En Silicone 2 1
Co4 Couvercle Inférieur De La Console 1 C42 Poignée 1
Co05 Couvercle Latéral Gauche Du Tube Vertical 1 DO1 Console 1
Co06 Couvercle Latéral Droit Du Tube Vertical 1 D02 Tableau De Commande 1
Cco7 Repose-pieds Avant 2 D03 Tableau De Boutons 2

13




N° Description Spécification Qté N° Description Spécification Qté
D04 Cable De Signal Supérieur 1 EO7 Boulon M8*35 1
D05 Cable De Signal Inférieur 1 EO08 Boulon M8*25 2
D06 Céble't?e Branchement De La Clé De 1 E09 Boulon M6*35 4

Sécurité
D07 Clé De Sécurité 1 E10 Boulon M8*15 5
D08 Panneau Amplificateur 1 E11 Boulon M8*30 4
D09 Egzglﬁfmﬂ‘ta“m Supérieur De 1 E12 | Boulon M6+50 1
D10 Egﬂ;ﬁg’gﬁ:‘m'i"” Inférieur De 1 E13 | Boulon M6+25 4

D11 Cable D’alimentation Supérieur USB 1 E14 Boulon M6*10 12
D12 Cable D’alimentation Inférieur USB 1 E15 Boulon M5*16 4
D13 Cable De Prise Audio 1 E16 Boulon M5*12 4
D14 Module USB 1 E17 Boulon M5*8 4
D15 Cable Supérieur Du Haut-parleur 2 E18 Boulon M6*10 4
D16 Cable Inférieur Du Haut-parleur 2 E19 Boulon M4*10 4
D17 Moteur CC 1 E20 Vis ST4.2*20 4
D18 Plateforme De Course 1 E21 Vis ST4.2*12 44
D19 Cable D’alimentation 1 E22 Vis ST4.2*15 14
D20 Cable MP3 1 E23 Vis ST4.2*12 20
D21 Interrupteur Carré 1 E24 Vis ST2.9*8 29
D22 Prise De Courant 1 E25 Rondelles Plates 10 2
D23 Bague Magnétique 1 E26 Rondelles Plates P8 12
D24 Noyau Magnétique 1 E27 Rondelle a Ressort »10 2
D25 Limiteur De Surcharge 1 E28 Rondelle a Ressort »8 1"
D26 Ligne Individuelle CA Bleu 2 E29 Rondelle De Blocage 3
D27 Ligne Individuelle CA Marron 3 E30 Rondelles Plates @5*¢13*1.0 4
D28 Fil de Mise a La Terre 2 E31 Vis ST2.0*8 2
EO1 Ecrou M6 8 FO1 Module Bluetooth 1
E02 Ecrou M8 6 F02 Alimentation Electrique Bluetooth 1
EO3 Boulon M6*55 2 GO1 Capteur De Fréquence Cardiaque Infrarouge 1
E04 Boulon M10*60 2 HO1 Filtre 1
EO05 Boulon M10*25 2 HO2 Ligne Individuelle CA Marron 1
E06 Boulon M8*40 2 HO3 Ligne Individuelle CA Bleu 1

14






